
-123- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY 8JS118 离合器和变速器壳体总成 

 



-124- 

8JS118 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Q1701032 
GB93-87 
F91409 
GB5782-86 
GB93-87 
F91410 
14311 
GB5783-86 
GB93-87 
C01056 
GB95-85 
GB889-80 
9293 
12817 
X-7-603 
996914 
4425 
51016 
12880 
C04002 
Q701B45 
15410 
GB5782-86 
GB93-87 

六角头头部带孔螺栓 M10×32
弹簧垫圈 10 
一轴轴承盖 
六角头螺栓 M10×32 
弹簧垫圈 10 
一轴轴承盖油封 
一轴轴承盖衬垫 
小六角头螺栓 M12×90 
弹簧垫圈 12 
双头螺栓 
垫圈 16 
六角尼龙圈锁紧螺母 M16×1.5
轴承回位弹簧 
离合器分离拨叉 
六角头螺栓 
角接触型离合器分离球轴承 
拉簧 
油管总成 
45°弯管接头 
离合器分离轴承座 
弯颈式润脂嘴 
SAE1＃离合器壳体 
小六角头螺栓 M12×38 
弹簧垫圈 

Bolt M10×32 
Spring washer 10 
No 1 axle bearing head 
Bolt M10×32 
Spring washer 10 
No 1 axle bearing head oil seal 
No 1 axle bearing headgasket 
Bolt M12×90 
Spring washer 12 
Double head bolt 
Washer 10 
Nut M16×1.5 
Bearing returning spring 
Clutch throw-out shifting fork  
Bolt  
Angular contact clutch throw-out ball bearing 
Pull spring 
Oil pipe assembly 
45° siphon joint 
Clutch throw-out bearinghousing 
B e n t - n e c k  l u b r i c a t i o n  g r e a s e  n o z z l e 
SAE1＃Clutch hull 
Bolt M12×38 
Washer  
 

2 
2 
1 
4 
4 
1 
1 
2 
2 
6 
6 
6 
2 
1 
2 
1 
2 
1 
1 
1 
2 
1 
2 
2 
 

  
 
 
 
 
 
 



-125- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY  8JS118 离合器和变速器壳体总成 

 



-126- 

8JS118 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

25 
26 
27 

 
28 
29 

 
30 
31 
32 
33 

 
34 

 
35 
36 
37 
38 
39 
40 
41 
42 
43 

 

20822 
GB1154-79A-6 
8677 
 
X-6-11 
A-C04009-1 
 
1565 
GB21-76 
GB21-76 
16596 
 
16929 
 
Q614B06 
Q614B12 
JS100-1701015 
14334 
Q1231630 
GB93-76 
GB52-76 
14373 
Q61304 
 

离合器壳体衬垫 
旋盖式油杯 A-6 M10×1 
离合器拨叉轴衬套 
 
半圆键 
离合器分离拨叉轴总成 
 
离合器手孔盖 
小六角头螺栓 M8×12 
小六角头螺栓 M12×25 
底取力窗口 
 
底取力窗口衬垫 
 
方头锥形螺塞 NPT3/4 
方头锥形螺塞 
变速器壳体 
后盖定位销 
双头螺栓 
弹簧垫圈 16 
六角螺母 M16×1.5 
圆磁铁 
方头锥形螺塞 

Clutch hull liner 
Screw lid oil cup A-6M10×1 
Clutch shifting fork shaft 
bushing 
Semi-round key 
Clutch throw-out shifting 
fork shaft assembly 
Clutch hand hole plate 
Bolt M8×12 
Bolt M12×25 
Lower power takeoff 
window 
Lower power takeoff 
window liner 
Square-head bevel plug 
Square-head bevel plug 
Transmission hull 
Rear cover locating pin 
Double head bolt 
Washer16 
Nut M16×1.5 
Round magnet 
Square-head bevel plug 

1 
1 
1 
 

1 
1 
 

1 
4 
8 
1 
 

1 
 

1 
1 
1 
2 
2 
2 
2 
3 
1 

  



-127- 

NO 2 AXLE ASSEMBLY  8JS118 二轴总成 

 



-128- 

8JS118 二轴总成 NO 2 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
 

9 
10 
11 
12 

 

16118 
18701 
 
14749 
 
16748 
14750 
JS118-1701130 
JS100-1701112 
JS100-1701113 
 
JS100-1701111 
GB879-86 
17109 
18729 

二轴滑套 
二轴齿轮调整垫 
 
二轴齿轮花键垫片 
 
二轴三档齿轮 
止动环 
二轴二档齿轮' 
二轴一档齿轮 
一档齿轮花键垫 
 
二轴倒档齿轮' 
弹性圆柱销 3×10' 
二轴六角键 
二轴 

No 2 axle sliding sleeve 
No 2 axle gear 
adjustment lining 
No 2 axle gear spline 
gasket 
No 2 3-step gear 
Stop ring 
No 2 axle gear 2 
No 2 axle gear 2 
No 1 axle gear spline 
gasket 
No 2 axle reverse gear 
Pin 3×10' 
No 2 axle hex key 
No 2 axle 

3 
5 
 

4 
 

1 
4 
1 
1 
1 
 

1 
1 
1 
1 

  
 
 
 
 
 
 



-129- 

LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY  8JS118 左右中间轴总成 

 



-130- 

8JS118 左右中间轴总成 LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
4 
 

5 
6 
 

7 
 

8 
9 

10 
11 
12 

 
13 
14 
15 

 
16 

 

GB5785-86 
19668 
 
GB879-86 
370309Y 
 
C01021 
19198 
 
JS118-1701056 
 
C01026 
16749 
JS118-1701050 
JS100-1701049 
19673 
 
X-6-E 
JS100-1701048 
102308E 
 
14317 

六角头螺栓 M16×1.5×45 
中间轴轴承档板 
 
弹性圆柱销 5×14 
单列向心球轴承 
 
止动环 
中间轴止动环 
 
中间轴传动齿轮 
 
磨擦轮 
中间轴三档齿轮 
中间轴二档齿轮 
中间轴一档齿轮 
中间轴四方键 
 
半圆键 
中间轴 
短圆柱滚子轴承 
 
止动环 

Bolt M16×1.5×45 
Intermediate axle 
bearing baffle 
Pin 5×14 
Single-row radial ball 
bearing 
Stop ring 
Intermediate axle stop 
ring 
Intermediate axle 
transmission gear 
Friction wheel 
Intermediate axle gear 3 
Intermediate axle gear 2 
Intermediate axle gear 1 
Intermediate axle 
square key 
Semi-round key 
Intermediate axle 
Short cylindrical roller 
bearing 
Stop ring 

2 
2 
 

4 
2 
 

2 
2 
 

2 
 

1 
2 
2 
2 
 

2 
2 
2 
2 
 

2 
 

  
 
 
 
 
 
 



-131- 

NO 1 AXLE ASSEMBLY  8JS118 一轴总成 

 

 



-132- 

8JS118 一轴总成 NO 1 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
 
 
 

4 
5 
6 
7 
8 

8858 
C01021 
150212K 
 
 
 
16463 
14750 
JS118-1701030 
19694 
16566 

一轴螺母 
轴承止动环 
一面带止动槽和防尘盖的

单列向心球轴承 
 
 
齿轮隔垫 
止动环 
一轴齿轮 
一轴 
二轴导套 

No 1 axle nut 
Bearing stop ring 
Single row concentric 
bearing with stop groove  
and dust guard cover on 
one side 
Gear spacing gasket 
Stop ring 
No 1 axle gear 
No 1 axle 
No 2 axle guide sleeve 

1 
1 
1 
 
 

1 
1 
1 
1 
1 
1 

  
 
 
 
 
 
 



-133- 

REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY  8JS118 倒档中间轴总成 

 
 
 
 

 



-134- 

8JS118 倒档中间轴总成 REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 
 

3 
 

4 
5 
 

6 
 

7 
 

8 

GB890-80 
14283 
 
 
14282 
 
14287 
JS100-1701082 
 
JS100-1701083 
 
16405 
 
GB73-85 

螺母 M16×1.5 
倒档中间轴垫圈 
 
 
倒档止推垫圈 
 
滚针轴承 
倒档中间齿轮 
 
杯形倒档垫圈 
 
倒档中间轴 
 
平端紧定螺钉 M12×12 

Nut M16×1.5 
Reverse gear 
intermediate axle 
washer 
Reverse gear stop 
washer 
Needle bearing 
Reverse gear 
intermediate gear 
Cup type reverse gear 
washer 
Reverse gear 
intermediate axle 
Locking screw on flat 
end 

2 
2 
 
 

2 
 

2 
2 
 

2 
 

2 
 

2 
 

  
 
 
 
 
 
 



-135- 

UPPER COVER ASSEMBLY  8JS118 上盖总成 

 



-136- 

8JS118 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F99980 
14918 
GB5782-86 
Q614B10 
GB308-89 
11066 
F96085 
F96084 
1642 
16132 
8968 
8774 
F99671 
3220 
F99664 
GB308-89 
F99588 
16133 
16135 
1634 
16136 
18643 
F99589 
20815 
GB5782-86 

上盖 
上盖衬垫 
六角头螺栓 M10×35 
方头锥形螺塞 
钢球 12.7 
双头螺栓 
压缩弹簧 
压缩弹簧 
操纵窗口衬垫 
低倒档拨叉轴 
倒档锁螺塞 
倒档锁弹簧 
倒档锁柱塞 
换档拨叉锁止螺钉' 
低倒档拨叉 
钢球 19.05 
1/2 和 5/6 档导块 
一二档拨叉轴 
一二档拨叉 
拨叉轴联锁销 
三四档拨叉 
三四档拨叉轴 
3/4 和 7/8 档导块 
起吊弯板 
六角头螺栓 M10×32 

Upper cover 
Upper cover 
Bolt M10×35 
Square head bevel plug 
Steel ball12.7 
Double head bolt  
Compression spring 
Compression spring 
Control window liner 
Lower reverse gear shifting fork shaft 
Reverse gear locking plug 
Reverse gear locking spring 
Reverse gear locking plunger 
Shifting fork locking screw 
Lower gear shifting fork 
Steel ball19.05 
1/2、5/6Gear guide block 
Gear 1 and 2 shifting fork shaft 
Gear 1 and 2 shift ing fork 
Shifting fork shaft interlocking pin 
G e a r  3  a n d  4  s h i f t i n g  f o r k 
Gear 3 and 4 shifting fork shaft 
3/4、7/8Gear guide block 
Lifting bent plate 
Bolt M10×32 

1 
1 
2 
1 
3 
4 
2 
1 
1 
1 
1 
1 
1 
5 
1 
2 
1 
1 
1 
1 
1 
1 
2  

14  
1 

  
 
 
 
 
 
 



-137- 

UPPER COVER ASSEMBLY  8JS118 操纵装置总成 

 



-138- 

 8JS118 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F96035 
GB5785-86 
GB93-87 
GB6171-86 
F91444 
Q150B1025 
Q40310 
F91345 
C03033-4 
C03034-1 
C03032-5 
C03031-1 
F99679-8 
GB879-76 
F99681 
F99585-1 
C03030 
99012710041 
Q72318T5 
F99702-1 
15899 
C03015 
79100710068 
F99670 
F96037-2 

LRC 外换档臂 
小六角头螺栓 M10×50 
垫圈 10 
小六角螺母 M10×1 
油封 
六角头螺栓 
弹簧垫圈 
横向换档杆衬套 
端盖 
挡板衬垫 
换档接头 
花键套 
横向换档杆 
弹性圆柱销（销 6×35） 
低倒档开关控制块 
拨头 
圆柱销 
压力开关（空档） 
垫密圈 
空档开关柱销 
开关启动销 
垫密圈 
压力开关（倒档） 
定位柱塞 
压缩弹簧 

LRC External gear shifting arm 
Bolt M10×50 
Washer 10 
Nut M10×1 
Oil seal 
Bolt  
Washer  
Horizontal gear-shifting bushing 
End cover 
Baffle liner 
Gear shifting joint 
Spline sleeve 
Horizontal shifting rod 
Pin 6×35 
Lower reverse gear switch control block  
Shifting head 
Pin 
Pressure switch (neutral position)  
Dummy ring 
Neutral position switch column pin  
Switch starting pin 
Dummy ring 
Pressure switch (reverse gear) 
Positioning plunger 
Compression spring 

1 
1 
1 
1 
1 
5 
7 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

  



-139- 

UPPER COVER ASSEMBLY  8JS118 操纵装置总成 

 



-140- 

8JS118 操纵装置总成 UPPER COVER ASSEMBLY  

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

F96140 
F96141 
C03038-1 
C03040-1 
Q5510628 
C03036-1 
C03037-1 
15276 
C03004 
F96194-6 
C03035-1 
HG4-333-66 
C03039-1 
Q170B1016 
7935 
55521 
F91353 
F99660 
GB93-76 
GB70-76 
55506 
12880  
GB859-76' 
GB21-76 
F99675 

衬垫 
弹簧压盖 
选档接头 
定位螺钉 
平键 
窗口盖 
窗口衬垫 
通气塞 
止动螺钉 
双 H 操纵装置壳体 
选档拨头 
O 型密封圈（20×2.4） 
垫圈 
六角头头部带孔螺栓 
通气塞 
气管总成 
双 H 气阀衬垫 
双 H 气阀 
弹簧垫圈 6 
内六角螺钉（M6×18） 
气管总成 
45 弯管接头 
弹簧垫圈 8 
小六角头螺栓 M8×12 
定位环 

Liner 
Spring gland 
Gear choosing joint 
Positioning screw 
Flat key 
Window lid 
Window liner 
Ventilation plug 
Stop screw 
Dual H control device hull 
Gear-choosing shifting head 
O-ring 
Washer  
Hex head bolt with hole in head  
Ventilation plug 
Air pipe assembly 
Dual H air valve liner 
Dual H air valve 
Washer 6 
Inner hex screw M6×1 
Air pipe assembly 
45º syphon joint 
Washer 8 
Bolt M8×12 
Positioning ring 

2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
4 
4 
1 

  



-141- 

UPPER COVER ASSEMBLY  8JS118 操纵装置总成 

 



-142- 

8JS118 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

51 
52 
53 
54 
55 
56 
57 
58 
59 

F96036-1 
F99673 
F99674 
F99983-1 
F99672 
F99666 
GB93-76 
GB21-76 
1819 

压缩弹簧 
弹簧座 
弹簧隔套' 
压缩弹簧 
端垫' 
侧板 
弹簧垫圈 8 
小六角头螺栓（M8×22） 
铁丝 Φ1.2 

Compression spring 
Spring seat 
Spring spacer tube 
Compression spring 
End liner 
Side board 
Washer 8 
Bolt M8×22 
Iron wire 

1 
2 
1 
1 
1 
1 
4 
4 

按需 

  



-143- 

AIR FILTER AND REGULATOR ASSEMBLY  8JS118 空气滤清调节器总成 

 



-144- 

8JS118 空气滤清调节器总成 AIR FILTER AND REGULATOR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
 

A-4740 
12845 
54015 
GB5782-86 
55518 
Q618B01 

空气滤清调节器 
90°弯管接头 
CA 碗形塞片 
六角头螺栓 M6×60 
气管总成 
六角头锥形螺塞 

Air filter and regulator 
90°Syphon joint 
CA cup type insert 
Bolt M6×60 
Air pipe assembly 
Hex head bevel plug 

1 
1 
1 
2 
1 
2 

  



-145- 

SUB-GEARBOX DRIVE GEAR ASSEMBLY  8JS118 副箱驱动齿轮总成 

 
 
 
 

 
 



-146- 

8JS118 副箱驱动齿轮总成 SUB-GEARBOX DRIVE GEAR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
 

4 
5 
 

6 
7 
8 
 

16763 
16628 
50118 
 
C01019 
16138 
 
GB32.1-88 
1819 
18869 

止动环 
止动环 
带止动槽的单列向心球轴承 
 
止动环 
副箱轴承定位盘 
 
小六角头头部带孔螺栓 M10×22
铁丝 
副箱驱动齿轮 

Stop ring 
Stop ring 
Single raw concentric 
ball bearing with stop 
groove 
Stop ring 
Sub-gearbox bearing 
locating disc 
Bolt M10×22 
Iron wire 
Sub-gearbox drive gear 

2 
1 
1 
 
 

1 
1 
 

6 
按需 

1 

  



-147- 

SUB-GEARBOX MAIN AXLE ASSEMBLY  8JS118 副箱主轴总成 

 



-148- 

8JS118 副箱主轴总成 SUB-GEARBOX MAIN AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
 

6 
7 
 

8 
 

F99882 
A-C09005 
 
14332 
 
14331 
JS118-1707120 
 
14327 
19466 
 
F96006 

副箱主轴 
高低档同步器总成 
 
副箱主轴垫圈 
 
副箱主轴齿轮垫片 
副箱主轴减速齿轮 
 
止动环 
副箱减速齿轮垫片 
 
凸缘螺母 

Sub-gearbox main axle 
High/low gear 
synchronizer assembly 
Sub-gearbox main axle 
washer 
Sub-gearbox gear gasket 
Sub-gearbox main axle 
reduction gear 
Stop ring 
Sub-gearbox reduction 
gear gasket 
Flange nut 

1 
1 
 

1 
 

1 
1 
 

1 
1 
 

1 

  



-149- 

SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE  8JS118 副箱左右中间轴 

 

 



-150- 

8JS118 副箱左右中间轴 SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
 

2 
 
 

3 
 
 

4 
 

5 
6 
7 
 
 

42307E 
 
JS118-1707047 
 
 
A-C09019 
 
 
192310E 
 
16723 
C01020 
17384 
 

短圆柱滚子轴承 
 
副箱加长中间轴焊接总成 
 
 
副箱中间轴焊接总成 
 
 
短圆柱滚子轴承 
 
止动环 
止动环 
轴承垫圈 

Short cylindrical roller 
bearing 
Sub-gearbox elongated 
welded intermediate 
axle assembly 
Sub-gearbox welded 
intermediate axle 
assembly 
Short cylindrical roller 
bearing 
Stop ring 
Stop ring 
Bearing washer 

2 
 

1 
 
 

1 
 
 

2 
 

2 
2 
2 
 

  



-151- 

REAR COVER ASSEMBLY  8JS118 后盖总成 

 
 



-152- 

8JS118 后盖总成 REAR COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

 

14335 
F99975 
17352 
17376 
A-C09008 
GB5782-86 
717813 
F99967 
15532 
GB5782-86 
7992 
A-C09009 
A-09018 
14334 
X11412 
F99902 
F96119 
19109 
C01032 
F91054' 
F91055 
Z25516 
HG4-333-66 
F96005 

后盖衬垫 
后盖壳体 
副箱中间轴轴承盖衬垫 
加长中间轴轴承盖 
螺栓总成 
小六角头螺栓 M10 
圆锥滚子轴承 
输出轴后轴承盖 
副箱主轴后轴承盖衬垫 
小六角头螺栓 M10×75 
里程表被动齿轮轴套 
螺栓总成 
里程表接头小总成 
后盖定位销 
里程表防护套 
输出法兰盘 
防尘罩 
油封 
主轴后轴承盖油封 
里程表主动齿轮 
里程表被动齿轮 
定位环 
O 型圈 
垫片 

Rear cover liner 
Rear cover hull 
Sub-gearbox intermediate axle bearing cover liner  
Elongated intermediate axle bearing cover  
Bolt assembly 
Bolt M10 
Cylindrical roller bearing 
O u t p u t  a x l e  r e a r  b e a r i n g  c o v e r 
Sub-gearbox main axle rear bearing cover liner  
Bolt M10×75 
Odograph driving gear 
Bolt assembly 
Odograph joint assembly 
Rear cover locating pin 
Odograph jacket 
Output flange disc 
Dust guard cover 
Oil seal 
M a i n  a x l e  r e a r  b e a r i n g  c o v e r  o i l  s e a  
Odograph driving gear 
Odograph driven gear 
Positioning ring 
O-ring 
Washer 
 

1 
1 
1 
2 
8 

18 
1 
1 
1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
 

  



-153- 

SUB-GEARBOX CYLINDER ASSEMBLY  8JS118 副箱气缸总成 

 



-154- 

8JS118 副箱气缸总成 SUB-GEARBOX CYLINDER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

 

GB32.3-88 
16775 
14347 
16778 
GB5782-86 
16993 
14765 
14341 
14345 
14344 
14349 
GB890-80 
F99857 
GB5782-86 
791.00.71.0069 
X11511 
12880 
C03052 
Q618B01 

小六角头头部带孔螺栓 M12×1.25×50
副箱拨叉 
密封垫 
范围档气缸 
小六角头螺栓 M10×32 
范围档拨叉轴 
O 型密封圈 
范围档气缸活塞 
O 型密封圈 
O 型密封圈 
气缸盖密封垫 
六角尼龙圈锁紧薄螺母 M16×1.5 
副箱换档气缸盖 
小六角头螺栓 M10×32 
压力开关 
褶皱铜垫圈 
45°弯管接头 
三通管接头 
方头锥形螺塞 NPT1/8 

Bolt M12×1.25×50 
Sub-gearbox shifting fork 
Gasket 
Gear range cylinder 
Bolt M10×32 
Gear range shifting fork shaft 
O-ring 
Gear range cylinder piston 
O-ring 
O-ring 
Cylinder head gasket 
Nylon locking thin hex nut M16×1.5 
Sub-gearbox gear shifting cylinder head  
Bolt M10×32 
Pressure switch 
Draped copper washer 
45° siphon joint 
Three-way pipe joint 
Square head bevel plug 

2 
1 
1 
1 
4 
1 
1 
1 
1 
1 
 

1 
1 
4 
4 
1 
4 
1 
1 

  



-155- 

INTERMEDIATE AXLE BRAKE ASSEMBLY 8JS118 中间轴制动器总成 

 



-156- 

8JS118 中间轴制动器总成 INTERMEDIATE AXLE BRAKE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
 

7 
 

8 
9 

10 
11 

1684 
16656 
 
16658 
 
GB879-86 
16660 
16661 
 
16659 
 
GB5782-86 
54010 
GB93-87 
GB5782-86 

衬垫 
中间轴制动器壳 
 
中间轴制动器活塞 
 
弹性圆柱销 6×16 
O 型密封圈 
中间轴制动器活塞盖衬垫 
 
中间轴制动器活塞盖 
 
小六角头螺栓 M10×32 
CA 碗形塞片 
弹簧垫圈 
小六角头螺栓 M10×55 

Liner 
Intermediate axle brake 
casing 
Intermediate axle brake 
piston 
Elastic column pin6×16 
O-ring 
Intermediate axle brake 
piston head liner 
Intermediate axle brake 
piston head 
Bolt M10×32 
CA bowl type insert 
Washer  
Bolt M10×55 

1 
1 
 

1 
 

1 
1 
1 
 

1 
 

2 
8 
1 
6 

  



-157- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY 9JS119 离合器和变速器壳体总成  

 



-158- 

9JS119 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Q1701032 
GB93-76 
GB5782-86 
F91409 
F91410 
14311 
GB5783-86 
GB93-87 
C01056 
GB95-85 
GB889-80 
9293 
12817 
X-7-603 
996914 
 
4425 
51016 
12880 
C04002 
Q701B45 
15410 
GB5782-76 
GB93-87 
8677 

六角头头部带孔螺栓 M10×32 
弹簧垫圈 10 
六角头螺栓 M10×32 
一轴轴承盖 
一轴轴承盖油封 
一轴轴承盖衬垫 
小六角头螺栓 M12×90 
弹簧垫圈 12 
双头螺栓 
垫圈 16 
六角尼龙圈锁紧螺母 M16×1.5 
轴承回位弹簧 
离合器分离拨叉 
六角头螺栓 
角接触型离合器分离球轴承 
 
拉簧 
油管总成 
45°弯管接头 
离合器分离轴承座 
弯颈式润脂嘴 
SAE1＃离合器壳体 
小六角头螺栓 M12×38 
弹簧垫圈 
离合器拨叉轴衬套 

Bolt M10×32 
Spring washer 10 
Bolt M10×32 
No 1 axle bearing head 
No 1 axle bearing head oil seal 
No 1 axle bearing head gasket 
Bolt M12×90 
Spring washer 12 
Double head bolt 
Washer 10 
Nut M16×1.5 
Bearing returning spring 
Clutch throw-out shifting fork  
Bolt  
Angular contact clutch 
throw-out ball bearing 
Pull spring 
Oil pipe assembly 
45° siphon joint 
Clutch throw-out bearing housing  
Bent-neck lubrication grease nozzle  
SAE1＃Clutch hull 
Bolt M12×38 
Washer  
Clutch shifting fork shaft bushing 

2 
2 
1 
4 
4 
1 
1 
2 
2 
6 
6 
6 
2 
1 
2 
 

1 
2 
1 
1 
1 
2 
1 
2 
2 

  



-159- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY 9JS119 离合器和变速器壳体总成  

 



-160- 

9JS119 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

25 
26 

 
 

27 
28 
29 
30 
31 
32 
33 

 
34 

 
35 
36 
37 
38 
39 
40 
41 
42 
43 

 

X-6-11 
A-C04009-1 
 
 
1565 
GB93-76 
GB21-76 
20822 
GB21-76 
GB97.1-85-12-140HV 
16596 
 
16929 
 
Q614B06 
Q614B12 
18686 
14334 
Q1231630 
GB93-76 
GB52-76 
14373 
Q61304 

半圆键 
离合器分离拨叉轴总成 
 
 
离合器手孔盖 
小六角头螺栓 M8×12 
小六角头螺栓 M12×25 
离合器壳体衬垫 
小六角头螺栓 M12×25 
平垫圈 12 
底取力窗口 
 
底取力窗口衬垫 
 
方头锥形螺塞 NPT3/4 
方头锥形螺塞 
变速器壳体 
后盖定位销 
双头螺栓 
弹簧垫圈 16 
六角螺母 M16×1.5 
圆磁铁 
方头锥形螺塞 
 
 

Semi-round key 
Clutch throw-out 
shifting fork shaft 
assembly 
Clutch hand hole plate 
Bolt M8×12 
Bolt M12×25 
Clutch hull liner 
Bolt M12×25 
Washer 12 
Lower power takeoff 
window 
Lower power takeoff 
window liner 
Square-head bevel plug 
Square-head bevel plug 
Transmission hull 
Rear cover locating pin 
Double head bolt 
Washer 16 
Nut M16×1.5 
Round magnet 
Square-head bevel plug 

1 
1 
 
 

1 
1 
1 
1 
4 
8 
1 
 

1 
 

1 
1 
1 
2 
2 
2 
2 
3 
1 

  



-161- 

NO 2 AXLE ASSEMBLY  9JS119 二轴总成 

 



-162- 

9JS119 二轴总成 NO 2 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 
Quantity 

适用车型 
Suited type 

备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
9 

10 
11 
12 

 

16118 
18701 
 
14749 
 
JS119-1701113 
14750 
JS119-1701112 
JS119-1701111 
JS119-1701110 
JS119-1701109 
GB879-76 
17109 
18729 

二轴滑套 
二轴齿轮调整垫 
 
二轴齿轮花键垫片 
 
二轴三档齿轮 
止动环 
二轴二档齿轮' 
二轴一档齿轮 
二轴低档齿轮 
二轴倒档齿轮' 
弹性圆柱销 3×10' 
二轴六角键 
二轴 

No 2 axle sliding sleeve 
No 2 axle gear 
adjustment lining 
No 2 axle gear spline 
gasket 
No 2 3-step gear 
Stop ring 
No 2 axle gear 2 
No1 axle gear 2 
No 2 axlelower gear 
No 2 axle reverse gear 
Pin 3×10' 
No 2 axle hex key 
No 2 axle 

3 
5 
 

5 
 

1 
5 
1 
1 
1 
1 
1 
1 
1 

  



-163- 

LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY 9JS119 左右中间轴总成 

 



-164- 

9JS119 左右中间轴总成 LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 
Quantity 

适用车型 
Suited type 

备  注 
Remark 

1 
2 
 

3 
4 
 

5 
6 
 

7 
 

8 
 

9 
 

10 
11 
12 
13 
14 
15 
16 

 
17 

GB5785-86 
19668 
 
GB879-86 
370309Y 
 
C01021 
19198 
 
JS119-1701054 
 
15953 
 
20840 
 
JS119-1701053 
JS119-1701052 
JS119-1701051 
19673 
X-6-E 
JS100-1701048 
102308E 
 
14317 

六角头螺栓 M16×1.5×45 
中间轴轴承档板 
 
弹性圆柱销 5×14 
单列向心球轴承 
 
止动环 
中间轴止动环 
 
中间轴传动齿轮 
 
左中间轴取力齿轮 
 
右中间轴取力齿轮 
 
中间轴三档齿轮 
中间轴二档齿轮 
中间轴一档齿轮 
中间轴四方键 
半圆键 
中间轴 
短圆柱滚子轴承 
 
止动环 

Bolt M16×1.5×45 
Intermediate axle 
bearing baffle 
Pin 5×14 
Single-row radial ball 
bearing 
Stop ring 
Intermediate axle stop 
ring 
Intermediate axle 
transmission gear 
Left intermediate axle 
transmission gear 
Right intermediate axle 
transmission gear 
Intermediate axle gear 3 
Intermediate axle gear 2 
Intermediate axle gear 1 
Intermediate axle square key 
Semi-round key 
Intermediate axle 
Short cylindrical roller 
bearing 
Stop ring 

2 
2 
 

4 
2 
 

2 
2 
 

2 
 

1 
 

1 
 

2 
2 
2 
2 
2 
2 
2 
 

2 
 

  



-165- 

NO 1 AXLE ASSEMBLY  9JS119 一轴总成 

 



-166- 

9JS119 一轴总成 NO 1 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
 
 
 

4 
5 
6 
7 
8 

8858 
C01021 
150212K 
 
 
 
16463 
14750 
JS119-1701030 
19694 
16566 

一轴螺母 
轴承止动环 
一面带止动槽和防尘盖的

单列向心球轴承 
 
 
齿轮隔垫 
止动环 
一轴齿轮 
一轴 
二轴导套 

No 1 axle nut 
Bearing stop ring 
Single row concentric 
bearing with stop groove  
and dust guard cover on 
one side 
Gear spacing gasket 
Stop ring 
No 1 axle gear 
No 1 axle 
No 2 axle guide sleeve 

1 
1 
1 
 
 

1 
1 
1 
1 
1 
1 

  



-167- 

REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY 9JS119 倒档中间轴总成 

 



-168- 

9JS119 倒档中间轴总成 REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 
 

3 
 

4 
5 
 

6 
 

7 
 

8 

GB890-80 
14283 
 
 
14282 
 
14287 
JS119-1701083 
 
16403 
 
16405 
 
GB73-85 

螺母 M16×1.5 
倒档中间轴垫圈 
 
 
倒档止推垫圈 
 
滚针轴承 
倒档中间齿轮 
 
杯形倒档垫圈 
 
倒档中间轴 
 
平端紧定螺钉 M12×12 

Nut M16×1.5 
Reverse gear 
intermediate axle 
washer 
Reverse gear stop 
washer 
Needle bearing 
Reverse gear 
intermediate gear 
Cup type reverse gear 
washer 
Reverse gear 
intermediate axle 
Locking screw on flat 
end 
 

2 
2 
 
 

2 
 

2 
2 
 

2 
 

2 
 

2 
 

  



-169- 

UPPER COVER ASSEMBLY  9JS119 上盖总成 

 



-170- 

9JS119 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F99980 
14918 
GB5782-86 
GB93-76 
20815 
GB21-76 
Q614B10 
GB308-89 
F96084 
F96085 
1642 
11066 
GB93-76 
Q361B10 
X-1-603 
Q351B10 
8968 
8774-3 
F99671 
3220 
1819 
F99664 
16132 
GB308-89 
1634 

上盖 
上盖衬垫 
六角头螺栓 M10×35 
弹簧垫圈 10 
起吊弯板 
小六角头螺栓 M10×32 
方头锥形螺塞 
钢球 12.7 
压缩弹簧 
压缩弹簧 
操纵窗口衬垫 
双头螺栓 
弹簧垫圈 10 
2 型六角螺母 
六角螺母 3/8″-24 
六角薄螺母 
倒档锁螺塞 
倒档锁弹簧 
倒档锁柱塞 
换档拨叉锁止螺钉 
铁丝 
低倒档拨叉 
低倒档拨叉轴 
钢球 19.05 
拨叉轴联锁销 

Upper cover 
Upper cover 
Bolt M10×35 
Washer 10 
Lifting bent plate 
Bolt M10×32 
Square head bevel plug 
Steel ball12.7 
Compression spring 
Compression spring 
Control window liner 
Double head bolt 
Washer 10 
Nut  
Nut 3/8″-24 
Nut  
Reverse gear locking plug 
Reverse gear locking spring 
Reverse gear locking plunger 
Shifting fork locking screw 
Iron wire 
Lower gear shifting fork 
Lower reverse gear shifting fork shaft 
Steel ball19.05 
Shifting fork shaft interlocking pin 

1 
1 
2 

16 
2 

14 
1 
3 
1 
2 
1 
4 
2 
2 
2 
2 
1 
1 
1 
5 

按需 
1 
1 
2 
1 

  



-171- 

UPPER COVER ASSEMBLY  9JS119 上盖总成 

 



-172- 

9JS119 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26  
27  
28 
29 
30 
31 

F99588 
16133 
16135 
F99589 
18643 
16136 

1/2 和 5/6 档导块 
一二档拨叉轴 
一二档拨叉 
3/4 和 7/8 档导块 
三四档拨叉轴 
三四档拨叉 

1/2、5/6Gear guide block 
Gear 1 and 2 shifting fork shaft 
Gear 1 and 2 shifting fork 
3/4、7/8Gear guide block 
Gear 3 and 4 shifting fork shaft 
Gear 3 and 4 shifting fork 
 
 

1 
1 
1 
1 
1 
1 

  



-173- 

UPPER COVER ASSEMBLY  9JS119 操纵装置总成  

 



-174- 

9JS119 操纵装置总成 UPPER COVER ASSEMBLY  

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F96035 
GB5785-86 
GB93-87 
GB6171-86 
F91444 
Q150B1025 
Q40310 
F91345 
C03033-4 
C03034-1 
C03032-5 
C03031-1 
F99679-8 
GB879-76 
F99681 
F99585-1 
C03030 
99012710041 
Q72318T5 
F99702-1 
15899 
C03015 
79100710068 
F99670 
F96037-2 

LRC 外换档臂 
小六角头螺栓 M10×50 
垫圈 10 
小六角螺母 M10×1 
油封 
六角头螺栓 
弹簧垫圈 
横向换档杆衬套 
端盖 
挡板衬垫 
换档接头 
花键套 
横向换档杆 
弹性圆柱销（销 6×35） 
低倒档开关控制块 
拨头 
圆柱销 
压力开关（空档） 
垫密圈 
空档开关柱销 
开关启动销 
垫密圈 
压力开关（倒档） 
定位柱塞 
压缩弹簧 

LRC External gear shifting arm 
Bolt M10×50 
Washer 10 
Nut M10×1 
Oil seal 
Bolt  
Washer  
Horizontal gear-shifting bushing 
End cover 
Baffle liner 
Gear shifting joint 
Spline sleeve 
Horizontal shifting rod 
Pin 6×35 
Lower reverse gear switch control block  
Shifting head 
Pin 
Pressure switch (neutral position)  
Dummy ring 
Neutral position switch column pin  
Switch starting pin 
Dummy ring 
Pressure switch (reverse gear)  
Positioning plunger 
Compression spring 

1 
1 
1 
1 
1 
5 
7 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

  



-175- 

UPPER COVER ASSEMBLY  9JS119 操纵装置总成  

 



-176- 

9JS119 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

F96140 
F96141 
C03038-1 
C03040-1 
Q5510628 
C03036-1 
C03037-1 
15276 
C03004 
F96194-6 
C03035-1 
HG4-333-66 
C03039-1 
Q170B1016 
7935 
55521 
F91353 
F99660 
GB93-76 
GB70-76 
55506 
12880  
GB859-76' 
GB21-76 
F99675 

衬垫 
弹簧压盖 
选档接头 
定位螺钉 
平键 
窗口盖 
窗口衬垫 
通气塞 
止动螺钉 
双 H 操纵装置壳体 
选档拨头 
O 型密封圈（20×2.4） 
垫圈 
六角头头部带孔螺栓 
通气塞 
气管总成 
双 H 气阀衬垫 
双 H 气阀 
弹簧垫圈 6 
内六角螺钉（M6×18） 
气管总成 
45 弯管接头 
弹簧垫圈 8 
小六角头螺栓 M8×12 
定位环 

Liner 
Spring gland 
Gear choosing joint 
Positioning screw 
Flat key 
Window lid 
Window liner 
Ventilation plug 
Stop screw 
Dual H control device hull 
Gear-choosing shifting head 
O-ring 
Washer  
Hex head bolt with hole in head  
Ventilation plug 
Air pipe assembly 
Dual H air valve liner 
Dual H air valve 
Washer 6 
Inner hex screw M6×1 
Air pipe assembly 
45º syphon joint 
Washer 8 
Bolt M8×12 
Positioning ring 

2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
4 
4 
1 

  



-177- 

UPPER COVER ASSEMBLY 9JS119 操纵装置总成  

 



-178- 

9JS119 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

51 
52 
53 
54 
55 
56 
57 
58 
59 

F96036-1 
F99673 
F99674 
F99983-1 
F99672 
F99666 
GB93-76 
GB21-76 
1819 

压缩弹簧 
弹簧座 
弹簧隔套' 
压缩弹簧 
端垫' 
侧板 
弹簧垫圈 8 
小六角头螺栓（M8×22） 
铁丝 Φ1.2 

Compression spring 
Spring seat 
Spring spacer tube 
Compression spring 
End liner 
Side board 
Washer 8 
Bolt M8×22 
Iron wire 

1 
2 
1 
1 
1 
1 
4 
4 

按需 

  



-179- 

AIR FILTER AND REGULATOR ASSEMBLY  9JS119 空气滤清调节器总成  

 



-180- 

9JS119 空气滤清调节器总成 AIR FILTER AND REGULATOR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
 

A-4740 
12845 
54015 
GB5782-86 
55518 
Q618B01 

空气滤清调节器 
90°弯管接头 
CA 碗形塞片 
六角头螺栓 M6×60 
气管总成 
六角头锥形螺塞 

Air filter and regulator 
90°Syphon joint 
CA cup type insert 
Bolt M6×60 
Air pipe assembly 
Hex head bevel plug 

1 
1 
1 
2 
1 
2 

  



-181- 

SUB-GEARBOX DRIVE GEAR ASSEMBLY  9JS119 副箱驱动齿轮总成  

 



-182- 

9JS119 副箱驱动齿轮总成 SUB-GEARBOX DRIVE GEAR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
 
 

5 
6 
 

7 
8 
9 

16763 
C01033 
16628 
50118 
 
 
C01019 
16138 
 
GB25-76 
1819 
18869 

止动环 
挡圈固定环 
止动环 
带止动槽的单列向心球轴承 
 
 
止动环 
副箱轴承定位盘 
 
小六角头头部带孔螺栓 M10×22
铁丝 
副箱驱动齿轮 

Stop ring 
Retainer fixing ring 
Stop ring 
Single raw concentric 
ball bearing with stop 
groove 
Stop ring 
Sub-gearbox bearing 
locating disc 
Bolt M10×22 
Iron wire 
Sub-gearbox drive gear 

2 
1 
1 
1 
 
 

1 
1 
 

6 
按需 

1 

  



-183- 

SUB-GEARBOX MAIN AXLE ASSEMBLY  9JS119 副箱主轴总成  

 



-184- 

9JS119 副箱主轴总成 SUB-GEARBOX MAIN AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
 

6 
7 
 

8 
 

F99882 
A-C09005 
 
14332 
 
14331 
19726 
 
14327 
19466 
 
F96006 

副箱主轴 
高低档同步器总成 
 
副箱主轴垫圈 
 
副箱主轴齿轮垫片 
副箱主轴减速齿轮 
 
止动环 
副箱减速齿轮垫片 
 
凸缘螺母 

Sub-gearbox main axle 
High/low gear 
synchronizer assembly 
Sub-gearbox main axle 
washer 
Sub-gearbox gear gasket 
Sub-gearbox main axle 
reduction gear 
Stop ring 
Sub-gearbox reduction 
gear gasket 
Flange nut 

1 
1 
 

1 
 

1 
1 
 

1 
1 
 

1 

  



-185- 

SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE  9JS119 副箱左右中间轴  

 



-186- 

9JS119 副箱左右中间轴 SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
 

2 
 
 

3 
 
 

4 
 

5 
6 
7 
 
 

42307E 
 
JS119-1707047 
 
 
JS119-1707050 
 
 
192310E 
 
16723 
C01020 
17384 
 

短圆柱滚子轴承 
 
副箱加长中间轴焊接总成 
 
 
副箱中间轴焊接总成 
 
 
短圆柱滚子轴承 
 
止动环 
止动环 
轴承垫圈 

Short cylindrical roller 
bearing 
Sub-gearbox elongated 
welded intermediate 
axle assembly 
Sub-gearbox welded 
intermediate axle 
assembly 
Short cylindrical roller 
bearing 
Stop ring 
Stop ring 
Bearing washer 

2 
 

1 
 
 

1 
 
 

2 
 

2 
2 
2 
 

  



-187- 

REAR COVER ASSEMBLY  9JS119 后盖总成  

 



-188- 

9JS119 后盖总成 REAR COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

 

14335 
F99975 
17352 
17376 
A-C09008 
GB93-76 
GB21-76 
717813 
15532 
F91054 
F99967 
GB21-76 
A-C09009 
7992 
F91055 
F96005 
F93060 
X11412 
19109 
C01032 
F96119 
F99902 
Z25516 
 

后盖衬垫 
后盖壳体 
副箱中间轴轴承盖衬垫 
加长中间轴轴承盖 
螺栓总成 
小六角头螺栓 M10 
小六角头螺栓 M10 
圆锥滚子轴承 
副箱主轴后轴承盖衬垫 
里程表主动齿轮 
输出轴后轴承盖 
小六角头螺栓 M10×75 
螺栓总成 
里程表被动齿轮轴套 
里程表被动齿轮 
垫片 
里程表接头总成 
里程表防护套 
油封 
主轴后轴承盖油封 
防尘罩 
输出法兰盘 
定位环 

Rear cover liner 
Rear cover hull 
Sub-gearbox intermediate axle bearing cover liner  
Elongated intermediate axle bearing cover 
Bolt assembly 
Bolt M10 
Bolt M10 
Cylindrical roller bearing 
Output axle rear bearing cover 
Odograph driving gear 
Output axle rear bearing cover 
Bolt M10×75 
Bolt assembly 
Odograph driving gear 
Odograph driven gear 
Washer  
Odograph joint assembly 
Odograph jacket 
Oil seal 
Main axle rear bearing cover oil sea 
Dust guard cover 
Output flange disc 
Positioning ring 

1 
1 
1 
2 
8 

22 
18 
1 
1 
1 
1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
 

  



-189- 

SUB-GEARBOX CYLINDER ASSEMBLY 9JS119 副箱气缸总成  

 



-190- 

9JS119 副箱气缸总成 SUB-GEARBOX CYLINDER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
 

2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 

 
15 

 
16 
17 
18 
19 
20 

GB25-76 
 
1819 
16775 
14347 
16778 
GB5793-76 
GB21-76 
14765 
16993 
14341 
14345 
14344 
14349 
GB890-80 
 
F99857 
 
C03052 
Q618B01 
12880 
X11511 
791.00.71.0069 
 

小六角头头部带孔螺栓

M12×1.25×50 
铁丝 
副箱拨叉 
密封垫 
范围档气缸 
弹簧垫圈 10 
小六角头螺栓 M10×32 
O 型密封圈 
范围档拨叉轴 
范围档气缸活塞 
O 型密封圈 
O 型密封圈 
气缸盖密封垫 
六角尼龙圈锁紧薄螺母 
M16×1.5 
副箱换档气缸盖 
 
三通管接头 NPT1/8 
方头锥形螺塞 NPT1/8 
45°弯管接头 
褶皱铜垫圈 
压力开关 
 

Bolt M12×1.25×50 
 
Iron wire 
Sub-gearbox shifting fork 
Gasket 
Gear range cylinder 
Bolt M10×32 
Gear range shifting fork shaft 
O-ring 
Gear range shifting fork shaft 
Gear range cylinder piston 
O-ring 
O-ring 
Cylinder head gasket 
Nut M16×1.5 
 
Sub-gearbox gear shifting 
cylinder head 
Three-way pipe joint 
Square head bevel plug 
45° siphon joint 
Draped copper washer 
Pressure switch 

2 
 

按需 
1 
1 
1 
8 
8 
1 
1 
1 
1 
1 
1 
1 
 

1 
 

1 
1 
1 
4 
1 

  



-191- 

INTERMEDIATE AXLE BRAKE ASSEMBLY  9JS119 中间轴制动器总成  

 



-192- 

9JS119 中间轴制动器总成 INTERMEDIATE AXLE BRAKE ASSEMBLY  

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
 

7 
 

8 
9 

10 
11 

1684 
16656 
 
16658 
 
GB879-86 
16660 
16661 
 
16659 
 
GB5782-86 
54010 
GB93-87 
GB5782-86 

衬垫 
中间轴制动器壳 
 
中间轴制动器活塞 
 
弹性圆柱销 6×16 
O 型密封圈 
中间轴制动器活塞盖衬垫 
 
中间轴制动器活塞盖 
 
小六角头螺栓 M10×32 
CA 碗形塞片 
弹簧垫圈 
小六角头螺栓 M10×55 

Liner 
Intermediate axle brake 
casing 
Intermediate axle brake 
piston 
Elastic column pin6×16 
O-ring 
Intermediate axle brake 
piston head liner 
Intermediate axle brake 
piston head 
Bolt M10×32 
CA bowl type insert 
Washer  
Bolt M10×55 

1 
1 
 

1 
 

1 
1 
1 
 

1 
 

2 
8 
1 
6 

  



-193- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY  9JS135 离合器和变速器壳体总成  

 



-194- 

9JS135 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Q1701032 
GB93-76 
GB21-76 
F91409 
F91410 
14311 
GB5721-76 
GB93-76 
C01056 
GB95-85 
GB889-80 
9293 
12817 
X-7-603 
996914 
 
4425 
51016 
12880 
C04002 
Q701B45 
15410 
GB5782-76 
GB93-87 
8677 

六角头头部带孔螺栓 M10×32 
弹簧垫圈 10 
六角头螺栓 M10×32 
一轴轴承盖 
一轴轴承盖油封 
一轴轴承盖衬垫 
小六角头螺栓 M12×90 
弹簧垫圈 12 
双头螺栓 
垫圈 16 
六角尼龙圈锁紧螺母 M16×1.5 
轴承回位弹簧 
离合器分离拨叉 
六角头螺栓 
角接触型离合器分离球轴承 
 
拉簧 
油管总成 
45°弯管接头 
离合器分离轴承座 
弯颈式润脂嘴 
SAE1＃离合器壳体 
小六角头螺栓 M12×38 
弹簧垫圈 
离合器拨叉轴衬套 

Bolt M10×32 
Spring washer 10 
Bolt M10×32 
No 1 axle bearing head 
No 1 axle bearing head oil seal 
No 1 axle bearing headgasket 
Bolt M12×90 
Spring washer 12 
Double head bolt 
Washer 16 
Nut M16×15 
Bearing returning spring 
Clutch throw-out shiftingfork 
Bolt  
Angular contact clutch 
throw-out ball bearing 
Pull spring 
Oil pipe assembly 
45° siphon joint 
Clutch throw-out bearinghousing 
Bent-neck lubrication greasenozzle  
SAE1＃Clutch hull 
Bolt M12×38 
Washer  
Clutch shifting fork shaftbushing  

2 
2 
1 
4 
4 
1 
1 
2 
2 
6 
6 
6 
2 
1 
2 
 

1 
2 
1 
1 
1 
2 
1 
2 
2 

  



-195- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY9JS135 离合器和变速器壳体总成  

 



-196- 

9JS135 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

25 
26 
27 
28 
29 
30 
31 
32 
33 

 
34 

 
35 
36 
37 
38 
39 
40 
41 
42 
43 

 

X-6-11 
A-C04009 
1565 
GB93-76 
GB21-76 
20822 
GB21-76 
GB97.1-85-12-140HV 
16596 
 
16929 
 
Q614B06 
Q614B12 
18686 
14334 
Q1231630 
GB93-76 
GB52-76 
14373 
Q61304 
 

半圆键 
离合器分离拨叉轴总成 
离合器手孔盖 
小六角头螺栓 M8×12 
小六角头螺栓 M12×25 
离合器壳体衬垫 
小六角头螺栓 M12×25 
平垫圈 12 
底取力窗口 
 
底取力窗口衬垫 
 
方头锥形螺塞 NPT3/4 
方头锥形螺塞 
变速器壳体 
后盖定位销 
双头螺栓 
弹簧垫圈 16 
六角螺母 M16×1.5 
圆磁铁 
方头锥形螺塞 
 
 

Semi-round key 
Clutch throw-out shifting fork shaft assembly  
Clutch hand hole plate 
Bolt M8×12 
Bolt M12×25 
Clutch hull liner 
Bolt M12×25 
Washer 12 
Lower power takeoff 
window 
Lower power takeoff 
window liner 
Square-head bevel plug 
Square-head bevel plug 
Transmission hull 
Rear cover locating pin 
Double head bolt 
Washer 16 
Nut M16×1.5 
Round magnet 
Square-head bevel plug 

1 
1 
1 
1 
1 
1 
4 
8 
1 
 

1 
 

1 
1 
1 
2 
2 
2 
2 
3 
1 

  



-197- 

NO 2 AXLE ASSEMBLY  9JS135 二轴总成 

 



-198- 

9JS135 二轴总成 NO 2 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
9 

10 
11 
12 

 

16118 
18701 
 
14749 
 
JS135-1701113 
14750 
JS135-1701112 
JS135-1701111 
JS135-1701110 
JS135-1701109 
GB879-76 
17109 
18729 

二轴滑套 
二轴齿轮调整垫 
 
二轴齿轮花键垫片 
 
二轴三档齿轮 
止动环 
二轴二档齿轮' 
二轴一档齿轮 
二轴低档齿轮 
二轴倒档齿轮' 
弹性圆柱销 3×10' 
二轴六角键 
二轴 

No 2 axle sliding sleeve 
No 2 axle gear 
adjustment lining 
No 2 axle gear spline 
gasket 
No 2 3-step gear 
Stop ring 
No 2 axle gear 2 
No 1axle gear 2 
No 2 axle lower gear 
No 2 axle reverse gear 
Pin 3×10' 
No 2 axle hex key 
No 2 axle 

3 
5 
 

5 
 

1 
5 
1 
1 
1 
1 
1 
1 
1 

  



-199- 

LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY  9JS135 左右中间轴总成 

 



-200- 

9JS135 左右中间轴总成 LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
4 
 

5 
6 
 

7 
 

8 
 

9 
 

10 
11 
12 
13 

 
14 
15 
16 

 
17 

GB5785-86 
19668 
 
GB879-86 
370309Y 
 
C01021 
19198 
 
JS135-1701054 
 
15953 
 
20840 
J 
S135-1701053 
JS135-1701052 
JS135-1701051 
19673 
 
X-6-E 
JS135-1701048 
102308E 
 
14317 

六角头螺栓 M16×1.5×45 
中间轴轴承档板 
 
弹性圆柱销 5×14 
单列向心球轴承 
 
止动环 
中间轴止动环 
 
中间轴传动齿轮 
 
左中间轴取力齿轮 
 
右中间轴取力齿轮 
 
中间轴三档齿轮 
中间轴二档齿轮 
中间轴一档齿轮 
中间轴四方键 
 
半圆键 
中间轴 
短圆柱滚子轴承 
 
止动环 

Bolt M16×1.5×45 
Intermediate axle 
bearing baffle 
Pin 5×14 
Single-row radial ball 
bearing 
Stop ring 
Intermediate axle stop 
ring 
Intermediate axle 
transmission gear 
Left intermediate axle 
transmission gear 
Right intermediate axle 
transmission gear 
Intermediate axle gear 3 
Intermediate axle gear 2 
Intermediate axle gear 1 
Intermediate axle 
square key 
Semi-round key 
Intermediate axle 
Short cylindrical roller 
bearing 
Stop ring 

2 
2 
 

4 
2 
 

2 
2 
 

2 
 

1 
 

1 
 

2 
2 
2 
2 
 

2 
2 
2 
 

2 

  



-201- 

NO 1 AXLE ASSEMBLY  9JS135 一轴总成 

 



-202- 

9JS135 一轴总成 NO 1 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
 
 
 

4 
5 
6 
7 
8 

8858 
C01021 
150212K 
 
 
 
16463 
14750 
JS135-1701030 
19694 
16566 

一轴螺母 
轴承止动环 
一面带止动槽和防尘盖的单

列向心球轴承 
 
 
齿轮隔垫 
止动环 
一轴齿轮 
一轴 
二轴导套 

No 1 axle nut 
Bearing stop ring 
Single row concentric 
bearing with stop groove  
and dust guard cover on 
one side 
Gear spacing gasket 
Stop ring 
No 1 axle gear 
No 1 axle 
No 2 axle guide sleeve 

1 
1 
1 
 
 
 

1 
1 
1 
1 
1 

  



-203- 

REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY  9JS135 倒档中间轴总成 

 



-204- 

9JS135 倒档中间轴总成 REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 
 

3 
 

4 
5 
 

6 
 

7 
 

8 
 
 

GB890-80 
14283 
 
 
14282 
 
14287 
JS135-1701083 
 
16403 
 
16405 
 
GB73-76 

螺母 M16×1.5 
倒档中间轴垫圈 
 
 
倒档止推垫圈 
 
滚针轴承 
倒档中间齿轮 
 
杯形倒档垫圈 
 
倒档中间轴 
 
平端紧定螺钉 M12×12 

Nut M16×1.5 
Reverse gear 
intermediate axle 
washer 
Reverse gear stop 
washer 
Needle bearing 
Reverse gear 
intermediate gear 
Cup type reverse gear 
washer 
Reverse gear 
intermediate axle 
Locking screw on flat 
end 

2 
2 
 
 

2 
 

2 
2 
 

2 
 

2 
 

2 
 

  



-205- 

UPPER COVER ASSEMBLY  9JS135 上盖总成 

 



-206- 

9JS135 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F99980 
14918 
GB21-76 
GB93-76 
20815 
GB21-76 
Q614B10 
GB308-89 
F96084 
F96085 
1642 
11066 
GB93-76 
Q361B10 
X-1-603 
Q351B10 
8968 
8774-3 
F99671 
3220 
1819 
F99664 
16132 
GB308-89 
1634 

上盖 
上盖衬垫 
六角头螺栓 M10×35 
弹簧垫圈 10 
起吊弯板 
小六角头螺栓 M10×32 
方头锥形螺塞 
钢球 12.7 
压缩弹簧 
压缩弹簧 
操纵窗口衬垫 
双头螺栓 
弹簧垫圈 10 
2 型六角螺母 
六角螺母 3/8″-24 
六角薄螺母 
倒档锁螺塞 
倒档锁弹簧 
倒档锁柱塞 
换档拨叉锁止螺钉 
铁丝 
低倒档拨叉 
低倒档拨叉轴 
钢球 19.05 
拨叉轴联锁销 

Upper cover 
Upper cover 
Bolt M10×35 
Washer 10 
Lifting bent plate 
Bolt M10×32 
Square head bevel plug 
Steel ball12.7 
Compression spring 
Compression spring 
Control window liner 
Double head bolt 
Washer 10 
Nut  
Nut 3/8″-24 
Nut  
Reverse gear locking plug 
Reverse gear locking spring 
Reverse gear locking plunger 
Shifting fork lockingscrew 
Iron wire 
Lower gear shifting fork 
Lower reverse gear shifting fork shaft 
Steel ball19.05 
Shifting fork shaft interlocking pin 

1 
1 
2 

16 
2 

14 
1 
3 
1 
2 
1 
4 
2 
2 
2 
2 
1 
1 
1 
5 

按需 
1 
1 
2 
1 

  



-207- 

UPPER COVER ASSEMBLY 9JS135 上盖总成 

 



-208- 

9JS135 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26  
27  
28 
29 
30 
31 

F99588 
16133 
16135 
F99589 
18643 
16136 

1/2 和 5/6 档导块 
一二档拨叉轴 
一二档拨叉 
3/4 和 7/8 档导块 
三四档拨叉轴 
三四档拨叉 

1/2、5/6Gear guide block 
Gear 1 and 2 shifting fork shaft 
Gear 1 and 2 shifting fork 
3/4、7/8Gear guide block 
Gear 3 and 4 shifting fork shaft 
Gear 3 and 4 shifting fork 
 
 

1 
1 
1 
1 
1 
1 

  



-209- 

UPPER COVER ASSEMBLY  9JS135 操纵装置总成  

 



-210- 

9JS135 操纵装置总成 UPPER COVER ASSEMBLY  

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F96035 
GB5785-86 
GB93-87 
GB6171-86 
F91444 
Q150B1025 
Q40310 
F91345 
C03033-4 
C03034-1 
C03032-5 
C03031-1 
F99679-8 
GB879-76 
F99681 
F99585-1 
C03030 
99012710041 
Q72318T5 
F99702-1 
15899 
C03015 
79100710068 
F99670 
F96037-2 

LRC 外换档臂 
小六角头螺栓 M10×50 
垫圈 10 
小六角螺母 M10×1 
油封 
六角头螺栓 
弹簧垫圈 
横向换档杆衬套 
端盖 
挡板衬垫 
换档接头 
花键套 
横向换档杆 
弹性圆柱销（销 6×35） 
低倒档开关控制块 
拨头 
圆柱销 
压力开关（空档） 
垫密圈 
空档开关柱销 
开关启动销 
垫密圈 
压力开关（倒档） 
定位柱塞 
压缩弹簧 

LRC External gear shifting arm 
Bolt M10×50 
Washer 10 
Nut M10×1 
Oil seal 
Bolt  
Washer  
Horizontal gear-shifting bushing 
End cover 
Baffle liner 
Gear shifting joint 
Spline sleeve 
Horizontal shifting rod 
Pin 6×35 
Lower reverse gear switch control block  
Shifting head 
Pin 
Pressure switch (neutral position)  
Dummy ring 
Neutral position switch column pin  
Switch starting pin 
Dummy ring 
Pressure switch (reverse gear)  
Positioning plunger 
Compression spring 

1 
1 
1 
1 
1 
5 
7 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

  



-211- 

UPPER COVER ASSEMBLY  9JS135 操纵装置总成  

 



-212- 

9JS135 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

F96140 
F96141 
C03038-1 
C03040-1 
Q5510628 
C03036-1 
C03037-1 
15276 
C03004 
F96194-6 
C03035-1 
HG4-333-66 
C03039-1 
Q170B1016 
7935 
55521 
F91353 
F99660 
GB93-76 
GB70-76 
55506 
12880  
GB859-76' 
GB21-76 
F99675 

衬垫 
弹簧压盖 
选档接头 
定位螺钉 
平键 
窗口盖 
窗口衬垫 
通气塞 
止动螺钉 
双 H 操纵装置壳体 
选档拨头 
O 型密封圈（20×2.4） 
垫圈 
六角头头部带孔螺栓 
通气塞 
气管总成 
双 H 气阀衬垫 
双 H 气阀 
弹簧垫圈 6 
内六角螺钉（M6×18） 
气管总成 
45 弯管接头 
弹簧垫圈 8 
小六角头螺栓 M8×12 
定位环 

Liner 
Spring gland 
Gear choosing joint 
Positioning screw 
Flat key 
Window lid 
Window liner 
Ventilation plug 
Stop screw 
Dual H control device hull 
Gear-choosing shifting head 
O-ring 
Washer  
Hex head bolt with hole in head  
Ventilation plug 
Air pipe assembly 
Dual H air valve liner 
Dual H air valve 
Washer 6 
Inner hex screw M6×1 
Air pipe assembly 
45º syphon joint 
Washer 8 
Bolt M8×12 
Positioning ring 

2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
4 
4 
1 

  



-213- 

UPPER COVER ASSEMBLY 9JS135 操纵装置总成  

 



-214- 

9JS135 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

51 
52 
53 
54 
55 
56 
57 
58 
59 

F96036-1 
F99673 
F99674 
F99983-1 
F99672 
F99666 
GB93-76 
GB21-76 
1819 

压缩弹簧 
弹簧座 
弹簧隔套' 
压缩弹簧 
端垫' 
侧板 
弹簧垫圈 8 
小六角头螺栓（M8×22） 
铁丝 Φ1.2 

Compression spring 
Spring seat 
Spring spacer tube 
Compression spring 
End liner 
Side board 
Washer 8 
Bolt M8×22 
Iron wire 

1 
2 
1 
1 
1 
1 
4 
4 

按需 

  



-215- 

AIR FILTER AND REGULATOR ASSEMBLY 9JS135 空气滤清调节器总成  

 



-216- 

9JS135 空气滤清调节器总成 AIR FILTER AND REGULATOR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
 

A-4740 
12845 
54015 
GB30-76 
55518 
Q618B01 

空气滤清调节器 
90°弯管接头 
CA 碗形塞片 
六角头螺栓 M6×60 
气管总成 
六角头锥形螺塞 

Air filter and regulator 
90°Syphon joint 
CA cup type insert 
Bolt M6×60 
Air pipe assembly 
Hex head bevel plug 

1 
1 
1 
2 
1 
2 

  



-217- 

SUB-GEARBOX DRIVE GEAR ASSEMBLY  9JS135 副箱驱动齿轮总成  

 



-218- 

9JS135 副箱驱动齿轮总成 SUB-GEARBOX DRIVE GEAR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
 
 

5 
6 
 

7 
8 
9 

16763 
C01033 
16628 
50118 
 
 
C01019 
16138 
 
GB25-76 
1819 
18869 

止动环 
挡圈固定环 
止动环 
带止动槽的单列向心球轴承 
 
 
止动环 
副箱轴承定位盘 
 
小六角头头部带孔螺栓 M10×22
铁丝 
副箱驱动齿轮 

Stop ring 
Retainer fixing ring 
Stop ring 
Single raw concentric 
ball bearing with stop 
groove 
Stop ring 
Sub-gearbox bearing 
locating disc 
Bolt M10×22 
Iron wire 
Sub-gearbox drive gear 

2 
1 
1 
1 
 
 

1 
1 
 

6 
按需 

1 

  



-219- 

SUB-GEARBOX MAIN AXLE ASSEMBLY  9JS135 副箱主轴总成  

 



-220- 

9JS135 副箱主轴总成 SUB-GEARBOX MAIN AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
 

6 
7 
 

8 
 
 

F99882 
A-C09005 
 
14332 
 
14331 
19726 
 
14327 
19466 
 
F96006 

副箱主轴 
高低档同步器总成 
 
副箱主轴垫圈 
 
副箱主轴齿轮垫片 
副箱主轴减速齿轮 
 
止动环 
副箱减速齿轮垫片 
 
凸缘螺母 

Sub-gearbox main axle 
High/low gear 
synchronizer assembly 
Sub-gearbox main axle 
washer 
Sub-gearbox gear gasket 
Sub-gearbox main axle 
reduction gear 
Stop ring 
Sub-gearbox reduction 
gear gasket 
Flange nut 

1 
1 
 

1 
 

1 
1 
 

1 
1 
 

1 

  



-221- 

SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE  9JS135 副箱左右中间轴  

 



-222- 

9JS135 副箱左右中间轴 SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
 

2 
 
 

3 
 
 

4 
 

5 
6 
7 
 
 

42307E 
 
A-5119 
 
 
A-C09019 
 
 
192310E 
 
16723 
C01020 
17384 
 

短圆柱滚子轴承 
 
副箱加长中间轴焊接总成 
 
 
副箱中间轴焊接总成 
 
 
短圆柱滚子轴承 
 
止动环 
止动环 
轴承垫圈 

Short cylindrical roller 
bearing 
Sub-gearbox elongated 
welded intermediate 
axle assembly 
Sub-gearbox welded 
intermediate axle 
assembly 
Short cylindrical roller 
bearing 
Stop ring 
Stop ring 
Bearing washer 

2 
 

1 
 
 

1 
 
 

2 
 

2 
2 
2 
 

  



-223- 

REAR COVER ASSEMBLY  9JS135 后盖总成  

 



-224- 

9JS135 后盖总成 REAR COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

 

14335 
F99975 
17352 
17376 
A-C09008 
GB93-76 
GB21-76 
717813 
15532 
F91054 
F99967 
GB21-76 
A-C09009 
7992 
F91055 
F96005 
F93060 
X11412 
19109 
C01032 
F96119 
F99902 
Z25516 
 

后盖衬垫 
后盖壳体 
副箱中间轴轴承盖衬垫 
加长中间轴轴承盖 
螺栓总成 
小六角头螺栓 M10 
小六角头螺栓 M10 
圆锥滚子轴承 
副箱主轴后轴承盖衬垫 
里程表主动齿轮 
输出轴后轴承盖 
小六角头螺栓 M10×75 
螺栓总成 
里程表被动齿轮轴套 
里程表被动齿轮 
垫片 
里程表接头总成 
里程表防护套 
油封 
主轴后轴承盖油封 
防尘罩 
输出法兰盘 
定位环 

Rear cover liner 
Rear cover hull 
Sub-gearbox intermediate axle bearing cover liner  
Elongated intermediate axle bearing cover 
Bolt assembly 
Bolt M10 
Bolt M10 
Cylindrical roller bearing 
Sub-gearbox main axle rear bearing cover liner  
Odograph driving gear 
Output axle rear bearing cover 
Bolt M10×75 
Bolt assembly 
Odograph driving gear 
Odograph driven gear 
Washer  
Odograph joint assembly 
Odograph jacket 
Oil seal 
Main axle rear bearing cover oil sea 
Dust guard cover 
Output flange disc 
Positioning ring 
 
 

1 
1 
1 
2 
8 

22 
18 
1 
1 
1 
1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
 

  



-225- 

SUB-GEARBOX CYLINDER ASSEMBLY  9JS135 副箱气缸总成  

 



-226- 

9JS135 副箱气缸总成 SUB-GEARBOX CYLINDER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 

 
15 

 
16 
17 
18 
19 
20 

GB25-76 
1819 
16775 
14347 
16778 
GB5793-76 
GB21-76 
14765 
16993 
14341 
14345 
14344 
14349 
GB890-80 
 
F99857 
 
C03052 
Q618B01 
12880 
X11511 
791.00.71.0069 
 

小六角头头部带孔螺栓 M12×1.25×50
铁丝 
副箱拨叉 
密封垫 
范围档气缸 
弹簧垫圈 10 
小六角头螺栓 M10×32 
O 型密封圈 
范围档拨叉轴 
范围档气缸活塞 
O 型密封圈 
O 型密封圈 
气缸盖密封垫 
六角尼龙圈锁紧薄螺母 M16×1.5
 
副箱换档气缸盖 
 
三通管接头 NPT1/8 
方头锥形螺塞 NPT1/8 
45°弯管接头 
褶皱铜垫圈 
压力开关 
 

Bolt M12×1.25×50 
Iron wire 
Sub-gearbox shifting fork
Gasket 
Gear range cylinder 
Washer 10 
Bolt M10×32 
O-ring 
Gear range shifting fork shaft 
Gear range cylinder piston 
O-ring 
O-ring 
Cylinder head gasket 
Nylon locking thin hex nut 
M16×1.5 
Sub-gearbox gear shifting 
cylinder head 
Three-way pipe joint NPT1/8 
Square head bevel plug 
45° siphon joint 
Draped copper washer 
Pressure switch 
 
 

2 
按需 

1 
1 
1 
8 
8 
1 
1 
1 
1 
1 
1 
1 
 

1 
 

1 
1 
1 
4 
1 

  



-227- 

INTERMEDIATE AXLE BRAKE ASSEMBLY  9JS135 中间轴制动器总成  

 



-228- 

9JS135 中间轴制动器总成 INTERMEDIATE AXLE BRAKE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
 

7 
 

8 
9 

10 
11 

1684 
16656 
 
16658 
 
GB879-86 
16660 
16661 
 
16659 
 
GB21-76 
54010 
GB93-87 
GB21-76 

衬垫 
中间轴制动器壳 
 
中间轴制动器活塞 
 
弹性圆柱销 6×16 
O 型密封圈 
中间轴制动器活塞盖衬垫 
 
中间轴制动器活塞盖 
 
小六角头螺栓 M10×32 
CA 碗形塞片 
弹簧垫圈 
小六角头螺栓 M10×55 

Liner 
Intermediate axle brake 
casing 
Intermediate axle brake 
piston 
Elastic column pin6×16 
O-ring 
Intermediate axle brake 
piston head liner 
Intermediate axle brake 
piston head 
Bolt M10×32 
CA bowl type insert 
Washer  
Bolt M10×55 

1 
1 
 

1 
 

1 
1 
1 
 

1 
 

2 
8 
1 
6 

  



-229- 

CLUTCH AND TRANSMISSION HULL ASSEMBLY  RT11509C 离合器和变速器壳体总成  

 



-230- 

RT11509C 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Q1701032 
GB93-76 
GB21-76 
F91409 
F91410 
14311 
GB21-76 
GB93-76 
C01056 
GB95-85 
GB889-80 
9293 
12817 
X-7-603 
996914 
 
4425 
51016 
12880 
C04002 
Q701B45 
15410 
GB5782-76 
GB93-87 
8677 

六角头头部带孔螺栓 M10×32 
弹簧垫圈 10 
六角头螺栓 M10×32 
一轴轴承盖 
一轴轴承盖油封 
一轴轴承盖衬垫 
小六角头螺栓 M12×90 
弹簧垫圈 12 
双头螺栓 
垫圈 16 
六角尼龙圈锁紧螺母 M16×1.5 
轴承回位弹簧 
离合器分离拨叉 
六角头螺栓 
角接触型离合器分离球轴承 
 
拉簧 
油管总成 
45°弯管接头 
离合器分离轴承座 
弯颈式润脂嘴 
SAE1＃离合器壳体 
小六角头螺栓 M12×38 
弹簧垫圈 
离合器拨叉轴衬套 

Bolt M10×32 
Spring washer 10 
Bolt M10×32 
No 1 axle bearing head 
No 1 axle bearing head oil seal 
No 1 axle bearing head gasket 
Bolt M12×90 
Spring 12 
Double head bolt 
Washer 16 
Nut M16×1.5 
Bearing returning spring 
Clutch throw-out shifting fork  
Bolt 
Angular contact clutch 
throw-out ball bearing 
Pull spring 
Oil pipe assembly 
45° siphon joint 
Clutch throw-out bearing housing 
Bent-neck lubrication grease nozzle 
SAE1＃Clutch hull 
Bolt M12×38 
Washer  
Clutch shifting fork shaft bushing 

2 
2 
1 
4 
4 
1 
1 
2 
2 
6 
6 
6 
2 
1 
2 
 

1 
2 
1 
1 
1 
2 
1 
2 
2 

  



-231- 

CLUTCH AND TRANSMISSION HULL ASSEMBLYRT11509C 离合器和变速器壳体总成  

 



-232- 

RT11509C 离合器和变速器壳体总成 CLUTCH AND TRANSMISSION HULL ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

25 
26 

 
 

27 
28 
29 
30 
31 
32 
33 

 
34 

 
35 
36 
37 
38 
39 
40 
41 
42 
43 

 

X-6-11 
A-C04009-11 
 
 
1565 
GB93-76 
GB21-76 
20822 
GB21-76 
GB97.1-85-12-140HV 
16596 
 
16929 
 
Q614B06 
Q614B12 
18686 
14334 
Q1231630 
GB93-76 
GB52-76 
14373 
Q61304 
 

 

半圆键 
离合器分离拨叉轴总成 
 
 
离合器手孔盖 
小六角头螺栓 M8×12 
小六角头螺栓 M12×25 
离合器壳体衬垫 
小六角头螺栓 M12×25 
平垫圈 12 
底取力窗口 
 
底取力窗口衬垫 
 
方头锥形螺塞 NPT3/4 
方头锥形螺塞 
变速器壳体 
后盖定位销 
双头螺栓 
弹簧垫圈 16 
六角螺母 M16×1.5 
圆磁铁 
方头锥形螺塞 
 
 

Semi-round key 
Clutch throw-out 
shifting fork shaft 
assembly 
Clutch hand hole plate 
Bolt M8×12 
Bolt M12×25 
Clutch hull liner 
Bolt M12×25 
Washer 12 
Lower power takeoff 
window 
Lower power takeoff 
window liner 
Square-head bevel plug 
Square-head bevel plug 
Transmission hull 
Rear cover locating pin 
Double head bolt 
Washer16 
Nut M16×1.5 
Round magnet 
Square-head bevel plug 
 
 

1 
1 
 
 

1 
1 
1 
1 
4 
8 
1 
 

1 
 

1 
1 
1 
2 
2 
2 
2 
3 
1 

  



-233- 

 NO 2 AXLE ASSEMBLY  RT11509C 二轴总成 

 



-234- 

RT11509C 二轴总成 NO 2 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
9 

10 
11 
12 

 

16118 
18701 
 
14749 
 
16748 
14750 
16750 
16752 
16754 
16756 
GB879-76 
17109 
18729 

二轴滑套 
二轴齿轮调整垫 
 
二轴齿轮花键垫片 
 
二轴三档齿轮 
止动环 
二轴二档齿轮' 
二轴一档齿轮 
二轴低档齿轮 
二轴倒档齿轮' 
弹性圆柱销 3×10' 
二轴六角键 
二轴 

No 2 axle sliding sleeve 
No 2 axle gear 
adjustment lining 
No 2 axle gear spline 
gasket 
No 2 3-step gear 
Stop ring 
No 2 axle gear 2 
No 2 axle gear 2 
No 2 axle lower  gear 
No 2 axle reverse gear 
Pin 3×10' 
No 2 axle hex key 
No 2 axle 

3 
5 
 

5 
 

1 
5 
1 
1 
1 
1 
1 
1 
1s 

  



-235- 

LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY  RT11509C 左右中间轴总成 

 



-236- 

RT11509C 左右中间轴总成 LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
4 
 

5 
6 
 

7 
 

8 
 

9 
 

10 
11 
12 
13 

 
14 
15 
16 

 
17 

GB5785-86 
19668 
 
GB879-86 
370309Y 
 
C01021 
19198 
 
19552 
 
15953 
 
20840 
 
16749 
16751 
16753 
19673 
 
X-6-E 
19549 
102308E 
 
14317 

六角头螺栓 M16×1.5×45 
中间轴轴承档板 
 
弹性圆柱销 5×14 
单列向心球轴承 
 
止动环 
中间轴止动环 
 
中间轴传动齿轮 
 
左中间轴取力齿轮 
 
右中间轴取力齿轮 
 
中间轴三档齿轮 
中间轴二档齿轮 
中间轴一档齿轮 
中间轴四方键 
 
半圆键 
中间轴 
短圆柱滚子轴承 
 
止动环 

Bolt M16×1.5×45 
Intermediate axle 
bearing baffle 
Pin 5×14 
Single-row radial ball 
bearing 
Stop ring 
Intermediate axle stop 
ring 
Intermediate axle 
transmission gear 
Left intermediate axle 
transmission gear 
Right intermediate axle 
transmission gear 
Intermediate axle gear 3 
Intermediate axle gear 2 
Intermediate axle gear 1 
Intermediate axle 
square key 
Semi-round key 
Intermediate axle 
Short cylindrical roller 
bearing 
Stop ring 

2 
2 
 

4 
2 
 

2 
2 
 

2 
 

1 
 

1 
 

2 
2 
2 
2 
 

2 
2 
2 
 

2 

  



-237- 

NO 1 AXLE ASSEMBLY  RT11509C 一轴总成 

 



-238- 

RT11509C 一轴总成 NO 1 AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
 
 
 

4 
5 
6 
7 
8 

8858 
C01021 
150212K 
 
 
 
16463 
14750 
17568 
19694 
16566 

一轴螺母 
轴承止动环 
一面带止动槽和防尘盖的

单列向心球轴承 
齿轮隔垫 
 
 
止动环 
一轴齿轮 
一轴 
二轴导套 

No 1 axle nut 
Bearing stop ring 
Single row concentric 
bearing with stop groove  
and dust guard cover on 
one side 
Gear spacing gasket 
Stop ring 
No 1 axle gear 
No 1 axle 
No 2 axle guide sleeve 

1 
1 
1 
 
 
 

1 
1 
1 
1 
1 

  



-239- 

REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY  RT11509C 倒档中间轴总成 

 



-240- 

RT11509C 倒档中间轴总成 REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 
 

3 
 

4 
5 
 

6 
 

7 
 

8 

GB890-80 
14283 
 
 
14282 
 
14287 
16757 
 
16403 
 
16405 
 
GB73-76 

螺母 M16×1.5 
倒档中间轴垫圈 
 
 
倒档止推垫圈 
 
滚针轴承 
倒档中间齿轮 
 
杯形倒档垫圈 
 
倒档中间轴 
 
平端紧定螺钉 M12×12 

Nut M16×1.5 
Reverse gear 
intermediate axle 
washer 
Reverse gear stop 
washer 
Needle bearing 
Reverse gear 
intermediate gear 
Cup type reverse gear 
washer 
Reverse gear 
intermediate axle 
Locking screw on flat 
end 

2 
2 
 
 

2 
 

2 
2 
 

2 
 

2 
 

2 
 
 

  



-241- 

UPPER COVER ASSEMBLY  RT11509C 上盖总成 

 



-242- 

RT11509C 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

F99980 
14918 
GB21-76 
GB93-76 
20815 
GB21-76 
Q614B10 
GB308-89 
F96084 
F96085 
1642 
11066 
GB93-76 
Q361B10 
X-1-603 
Q351B10 
8968 
8774-3 
F99671 
3220 
1819 
F99664 
16132 
GB308-89 
1634 

上盖 
上盖衬垫 
六角头螺栓 M10×35 
弹簧垫圈 10 
起吊弯板 
小六角头螺栓 M10×32 
方头锥形螺塞 
钢球 12.7 
压缩弹簧 
压缩弹簧 
操纵窗口衬垫 
双头螺栓 
弹簧垫圈 10 
2 型六角螺母 
六角螺母 3/8″-24 
六角薄螺母 
倒档锁螺塞 
倒档锁弹簧 
倒档锁柱塞 
换档拨叉锁止螺钉 
铁丝 
低倒档拨叉 
低倒档拨叉轴 
钢球 19.05 
拨叉轴联锁销 

Upper cover 
Upper cover 
Bolt M10×35 
Washer 10 
Lifting bent plate 
Bolt M10×32 
Square head bevel plug 
Steel ball12.7 
Compression spring 
Compression spring 
Control window liner 
Double head bolt 
Washer 10 
Nut  
Nut 3/8″-24 
Nut  
Reverse gear locking plug 
Reverse gear locking spring 
Reverse gear locking plunger 
Shifting fork locking screw 
Iron wire 
Lower gear shifting fork 
Lower reverse gear shifting fork shaft 
Steel ball19.05 
Shifting fork shaft interlocking pin 

1 
1 
2 

16 
2 

14 
1 
3 
1 
2 
1 
4 
2 
2 
2 
2 
1 
1 
1 
5 

按需 
1 
1 
2 
1 

  



-243- 

UPPER COVER ASSEMBLY  RT11509C 上盖总成 

 



-244- 

RT11509C 上盖总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

26  
27  
28 
29 
30 
31 

F99588 
16133 
16135 
F99589 
18643 
16136 

1/2 和 5/6 档导块 
一二档拨叉轴 
一二档拨叉 
3/4 和 7/8 档导块 
三四档拨叉轴 
三四档拨叉 

1/2、5/6Gear guide block 
Gear 1 and 2 shifting fork shaft 
Gear 1 and 2 shifting fork 
3/4、7/8Gear guide block 
Gear 3 and 4 shifting fork 
Gear 3 and 4 shifting fork shaft 
 

1 
1 
1 
1 
1 
1 

  



-245- 

UPPER COVER ASSEMBLY  RT11509C 操纵装置总成  

 



-246- 

RT11509C 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

F96194 
F91345 
F96036 
F99673 
F99674 
F99675 
F99666 
GB21-76 
GB93-76 
F99679 
F99585 
C03030 
F99681 
F91444 
F99669 
F96035 
GB51-76 
GB21-76 
GB93-76 
Q72224 
F91353 
F99660 
GB93-76 
GB70-76 

壳  体 
衬  套 
压缩弹簧 
弹簧座 
弹簧隔套 
定位环 
侧  板 
小六角头螺栓 M8×22 
弹簧垫圈 8 
横向换档杆 
拨  头 
圆柱销 
控制块 
油  封 
套 
LRC 换档臂 
小六角螺母 M10×1 
小六角头螺栓 M10×50 
垫  圈 10 
碗形垫片 
衬  垫 
双 H 气阀 
弹簧垫圈 6 
内六角螺钉 

Monoblock 
Bush 
Compression spring 
Spring seat 
Spring spacer tube 
Positioning ring 
Arthropleure 
Bolt M8×22 
Washer 8 
Horizontal gear-shifting 
Allocate the head 
Pin 
Control block 
Oil seal 
Cover 
LRC External gear shifting arm 
Nut M10×1 
Bolt M10×50 
Washer 10 
Washer  
Liner 
Dual H air valve 
Washer 6 
Inner hex screw 

1 
2 
1 
2 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
 

  



-247- 

UPPER COVER ASSEMBLY RT11509C 操纵装置总成  

 



-248- 

RT11509C 操纵装置总成 UPPER COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 

 

7935 
12880 
12881 
Q618B01 
55522 
55523 
55518 
F99670 
F96037 
F96141 
GB21-76 
GB859-76 
15276 
C03004 
GB879-76 
F99702 
990.1271.0041 
17179 
15899 
15900 
791.0071.0068 
F99672 
F96140 
F99983 

通气塞 
45°弯管接头 
三通管接头 
六角头锥形螺塞 
气管总成 
气管总成 
气管总成 
定位柱塞 
压缩弹簧 
弹簧压盖 
小六角头螺栓 M8×12 
弹簧垫圈 8 
通气塞 
止动螺钉 
销 6×36.5 
空档开关柱销 
空档开关 
垫  圈 
开关启动销 
垫  圈 
压力开关 
衬  垫 
衬  垫 
压缩弹簧 

Ventilation plug 
45º syphon joint 
Three-way pipe joint 
Square head bevel plug 
Air pipe assembly 
Air pipe assembly 
Air pipe assembly 
Positioning plunger 
Compression spring 
Spring gland 
Bolt M8×12 
Washer 8 
Ventilation plug 
Stop screw 
Pin 6×36.5 
Neutral position switch column pin  
Neutral position switch 
Washer 
Switch starting pin 
Washer 
Pressure switch 
Liner 
Liner 
Compression spring 

2 
1 
2 
1 
1 
1 
1 
2 
2 
2 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

  



-249- 

AIR FILTER AND REGULATOR ASSEMBLY RT11509C 空气滤清调节器总成 

 



-250- 

RT11509C 空气滤清调节器总成 AIR FILTER AND REGULATOR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
 

A-4740 
12845 
54015 
GB30-76 
55518 
Q618B01 

空气滤清调节器 
90°弯管接头 
CA 碗形塞片 
六角头螺栓 M6×60 
气管总成 
六角头锥形螺塞 

Air filter and regulator 
90°Syphon joint 
CA cup type insert 
Bolt M6×60 
Air pipe assembly 
Hex head bevel plug 

1 
1 
1 
2 
1 
2 

  



-251- 

SUB-GEARBOX DRIVE GEAR ASSEMBLY  RT11509C 副箱驱动齿轮总成 

 



-252- 

RT11509C 副箱驱动齿轮总成 SUB-GEARBOX DRIVE GEAR ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
 
 

5 
6 
 

7 
8 
9 

16763 
C01033 
16628 
50118 
 
 
C01019 
16138 
 
GB25-76 
1819 
18869 

止动环 
挡圈固定环 
止动环 
带止动槽的单列向心球轴承 
 
 
止动环 
副箱轴承定位盘 
 
小六角头头部带孔螺栓 M10×22
铁丝 
副箱驱动齿轮 

Stop ring 
Retainer fixing ring 
Stop ring 
Single raw concentric 
ball bearing with stop 
groove 
Stop ring 
Sub-gearbox bearing 
locating disc 
Bolt M10×22 
Iron wire 
Sub-gearbox drive gear 

2 
1 
1 
1 
 
 

1 
1 
 

6 
按需 

1 

  



-253- 

SUB-GEARBOX MAIN AXLE ASSEMBLY  RT11509C 副箱主轴总成 

 



-254- 

RT11509C 副箱主轴总成 SUB-GEARBOX MAIN AXLE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
 

6 
7 
 

8 
 

F99882 
A-C09005 
 
14332 
 
14331 
19726 
 
14327 
19466 
 
F96006 

副箱主轴 
高低档同步器总成 
 
副箱主轴垫圈 
 
副箱主轴齿轮垫片 
副箱主轴减速齿轮 
 
止动环 
副箱减速齿轮垫片 
 
凸缘螺母 

Sub-gearbox main axle 
High/low gear 
synchronizer assembly 
Sub-gearbox main axle 
washer 
Sub-gearbox gear gasket 
Sub-gearbox main axle 
reduction gear 
Stop ring 
Sub-gearbox reduction 
gear gasket 
Flange nut 

1 
1 
 

1 
 

1 
1 
 

1 
1 
 

1 

  



-255- 

SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE  RT11509C 副箱左右中间轴 

 



-256- 

RT11509C 副箱左右中间轴 SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
 

2 
 
 

3 
 
 

4 
 

5 
6 
7 
 
 

42307E 
 
A-5119 
 
 
A-C09019 
 
 
192310E 
 
16723 
C01020 
17384 
 

短圆柱滚子轴承 
 
副箱加长中间轴焊接总成 
 
 
副箱中间轴焊接总成 
 
 
短圆柱滚子轴承 
 
止动环 
止动环 
轴承垫圈 

Short cylindrical roller 
bearing 
Sub-gearbox elongated 
welded intermediate 
axle assembly 
Sub-gearbox welded 
intermediate axle 
assembly 
Short cylindrical roller 
bearing 
Stop ring 
Stop ring 
Bearing washer 

2 
 

1 
 
 

1 
 
 

2 
 

2 
2 
2 
 

  



-257- 

REAR COVER ASSEMBLY RT11509C 后盖总成 

 



-258- 

RT11509C 后盖总成 REAR COVER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

 

14335 
F99975 
17352 
17376 
A-C09008 
GB93-76 
GB21-76 
717813 
15532 
F91054 
F99967 
GB21-76 
A-C09009 
7992 
F91055 
F96005 
F93060 
X11412 
19109 
C01032 
F96119 
F99902 
Z25516 
 

后盖衬垫 
后盖壳体 
副箱中间轴轴承盖衬垫 
加长中间轴轴承盖 
螺栓总成 
小六角头螺栓 M10 
小六角头螺栓 M10 
圆锥滚子轴承 
副箱主轴后轴承盖衬垫 
里程表主动齿轮 
输出轴后轴承盖 
小六角头螺栓 M10×75 
螺栓总成 
里程表被动齿轮轴套 
里程表被动齿轮 
垫片 
里程表接头总成 
里程表防护套 
油封 
主轴后轴承盖油封 
防尘罩 
输出法兰盘 
定位环 

Rear cover liner 
Rear cover hull 
Sub-gearbox intermediate axle bearing cover liner  
Elongated intermediate axle bearing cover 
Bolt assembly 
Bolt M10 
Bolt M10 
Cylindrical roller bearing 
Sub-gearbox main axle rear bearing cover liner  
Odograph driving gear 
Output axle rear bearing cover 
Bolt M10×75 
Bolt assembly 
Odograph driving gear 
Odograph driven gear 
Washer  
Odograph joint assembly 
Odograph jacket 
Oil seal 
Main axle rear bearing cover oil sea 
Dust guard cover 
Output flange disc 
Positioning ring 
 

1 
1 
1 
2 
8 

22 
18 
1 
1 
1 
1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
 

  



-259- 

SUB-GEARBOX CYLINDER ASSEMBLY  RT11509C 副箱气缸总成 

 



-260- 

RT11509C 副箱气缸总成 SUB-GEARBOX CYLINDER ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 

 
15 

 
16 
17 
18 
19 
20 

GB25-76 
1819 
16775 
14347 
16778 
GB5793-76 
GB21-76 
14765 
16993 
14341 
14345 
14344 
14349 
GB890-80 
 
F99857 
 
C03052 
Q618B01 
12880 
X11511 
791.00.71.0069 
 

小六角头头部带孔螺栓 M12×1.25×50
铁丝 
副箱拨叉 
密封垫 
范围档气缸 
弹簧垫圈 10 
小六角头螺栓 M10×32 
O 型密封圈 
范围档拨叉轴 
范围档气缸活塞 
O 型密封圈 
O 型密封圈 
气缸盖密封垫 
六角尼龙圈锁紧薄螺母 M16×1.5
 
副箱换档气缸盖 
 
三通管接头 NPT1/8 
方头锥形螺塞 NPT1/8 
45°弯管接头 
褶皱铜垫圈 
压力开关 
 

Bolt M12×1.25×50 
Iron wire 
Sub-gearbox shifting fork 
Gasket 
Gear range cylinder 
Washer 10 
Bolt M10×32 
O-ring 
Gear range shifting fork shaft 
Gear range cylinder 
piston 
O-ring 
O-ring 
Nylon locking thin hex 
nutM16×1.5 
Sub-gearbox gear shifting 
cylinder head 
Three-way pipe joint 
Square head bevel plug 
45° siphon joint 
Draped copper washer 
Pressure switch 

2 
按需 

1 
1 
1 
8 
8 
1 
1 
1 
1 
1 
1 
1 
 

1 
 

1 
1 
1 
4 
1 

  



-261- 

INTERMEDIATE AXLE BRAKE ASSEMBLY 中间轴制动器总成 RT11509C 

 



-262- 

RT11509C 中间轴制动器总成 INTERMEDIATE AXLE BRAKE ASSEMBLY 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
 

7 
 

8 
9 

10 
11 

1684 
16656 
 
16658 
 
GB879-86 
16660 
16661 
 
16659 
 
GB21-76 
54010 
GB93-87 
GB21-76 

衬垫 
中间轴制动器壳 
 
中间轴制动器活塞 
 
弹性圆柱销 6×16 
O 型密封圈 
中间轴制动器活塞盖衬垫 
 
中间轴制动器活塞盖 
 
小六角头螺栓 M10×32 
CA 碗形塞片 
弹簧垫圈 
小六角头螺栓 M10×55 

Liner 
Intermediate axle brake 
casing 
Intermediate axle brake 
piston 
Elastic column pin6×16 
O-ring 
Intermediate axle brake 
piston head liner 
Intermediate axle brake 
piston head 
Bolt M10×32 
CA bowl type insert 
Washer  
Bolt M10×55 

1 
1 
 

1 
 

1 
1 
1 
 

1 
 

2 
8 
1 
6 

  



-263- 

GEARBOX SUSPENSION (DOMESTIC EURO O’LONG III 6×4, 4×2 TRACTOR AND LORRY TRUCK)变速箱悬置（国三奥龙 6×4、4×2 牵引车、载货车） 

 



-264- 

变速箱悬置（国三奥龙 6×4、4×2 牵引车、载货车）GEARBOX SUSPENSION (DOMESTIC EURO O’LONG III 6×4, 4×2 TRACTOR AND LORRY TRUCK)  

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
 

9 
10 
11 
12 
13 

 
14 

199112590096 
168000590095 
 
Q33208 
 
Q150B0820 
Q40212 
Q40312 
Q150B1220 
199112590100 
AZ9112590099 
Q1231630 
Q40316 
Q341B16 
199112590095 
Q33214 
 
Q150B1445 

左托架总成 
发动机前支承（橡胶—金属支

承） 
2 型全金属六角锁紧螺母 
 
六角头螺栓 
大垫圈 
弹簧垫圈 
六角头螺栓 
横梁总成 
横梁总成 
双头螺柱 
弹簧垫圈 
1 型六角螺母 
右托架总成 
2 型全金属六角锁紧螺母 
 
六角头螺栓 

Left stand assembly 
Front support of engine 
(rubber-metal support) 
Type 2 full metallic hex 
locking nut 
Nut  
Washer  
Washer 
Bolt  
Beam assembly 
Beam assembly 
Double head bolt  
Washer 
Type 2 nut  
Right stand assembly 
Type 2 full metallic hex 
locking nut 
Bolt 
 

 

1 
2 
 

4 
 

4 
2 
2 
2 
1 
1 
2 
2 
2 
1 
1 
 

1 

 
 
 
 
 
 
 
 
4×2 
6×4 
 
 
 

 
 
 
 
 
 
 
 
 
 
由变速箱带 
由变速箱带 
由变速箱带 
 
 



-265- 

DOMESTIC EURO III O’LONG 6×4 DUMP TRUCK 变速箱悬置（国三奥龙 6×4 自卸车） 

 



-266- 

变速箱悬置（国三奥龙 6×4 自卸车）DOMESTIC EURO III O’LONG 6×4 DUMP TRUCK 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 
 

3 
 

4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

 
14 

DZ9114598695 
168000590095 
 
Q33208 
 
Q150B0820 
Q40212 
Q40312 
Q150B1220 
AZ9112590099 
Q1231630 
Q40316 
Q341B16 
DZ9114598696 
Q33214 
 
Q150B1445 

左托架总成 
发动机前支承（橡胶—金属支

承） 
2 型全金属六角锁紧螺母 
 
六角头螺栓 
大垫圈 
弹簧垫圈 
六角头螺栓 
横梁总成 
双头螺柱 
弹簧垫圈 
1 型六角螺母 
右托架总成 
2 型全金属六角锁紧螺母 
 
六角头螺栓 

Left stand assembly  
Front support of engine 
(rubber-metal support) 
Type 2 full metallic hex 
locking nut 
Bolt  
Washer 
Washer 
Bolt 
Beam assembly 
Doublt head bolt 
Washer 
Type 1 nut 
Right stand assembly 
Type 2 full metallic hex 
locking nut 
Bolt 
 

1 
2 
 

4 
 

4 
2 
2 
2 
1 
2 
2 
2 
1 
1 
 

1 

  
 
 
 
 
 
 
 
 
由变速箱带 
由变速箱带 
由变速箱带 
 
 



-267- 

GEARBOX SUSPENSION (DOMESTIC EURO III O’LONG 8×4 SERIES)变速器悬置（国三奥龙 8×4 车型） 

 



-268- 

变速器悬置（国三奥龙 8×4 车型）GEARBOX SUSPENSION (DOMESTIC EURO III O’LONG 8×4 SERIES) 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 
2 

Q40216 
AZ9100591002 

大垫圈 
变速器辅助支承安置图 

Washer 
Gear box assistant  
support 

6 
2 

  



-269- 

GEARBOX CONTROL ROD (HIGH-MOUNTED GEAR-SHIFTING OF DOMESTIC EURO III O’LONG DUMP TRUCK)变速箱操纵（奥龙国三自卸高位换档） 

 



-270- 

变速箱操纵（奥龙国三自卸高位换档）GEARBOX CONTROL ROD (HIGH-MOUNTED GEAR-SHIFTING OF DOMESTIC EURO III O’LONG DUMP TRUCK) 

序  号 
NO 

件  号 
Part.No 

名  称 
Designation 

Name 
数  量 

Quantity
适用车型 

Suited type 
备  注 
Remark 

1 

 

2 

3 

4 

 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

81.32670.6184 

 

81.91020.0603 

DZ9112240850 

DZ9112240130 

 

Q150B1230 

Q40312 

Q33210 

199100240090 

Q340B12 

DZ9112240701 

190003871313 

199112240122 

189000240031 

Q387B10 

Q5002022 

DZ9112240700 

变速杆总成 

 

销 

换档拉杆 

换档杆支架总成 

 

六角头螺栓 

弹簧垫圈 

2 型全金属六角锁紧螺母 

球铰接头 

1 型六角螺母 

螺杆 M12 

六角螺母（左） 

球铰接头 

球铰接头 

六角开槽薄螺母 

开口销 

支架 

Transmission rod assembly 
 
Pin 
Gear shifting draw rod 
Gear shifting rod bracket 
assembly 
Bolt  
Washer 
Type 2 full metallic hex locking nut
Hinged ball joint 
Type 1 nut 
Bolt M12 
Nut (left) 
Hinged ball joint 
Hinged ball joint 
Nut  
Split pin 
Bracket 
 
 
 
 

 

1 
 

1 
1 
1 
 

3 
3 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

法士特 9 档箱

车型 

 

 

 



-271- 

GEARBOX CONTROL ROD (LOW-MOUNTED GEAR-SHIFTING OF DOMESTIC EURO III O’LONG TRACTORS, AND LORRY TRUCKS) 变速箱操纵（奥龙国三牵引车、载货车低位换档） 

 




